203 o -3 | Mﬁwww
c-5/CpP-10- |
-PARTS LIST | weomwoo

1.PSCBOXUNIT -~ -~ @ L R R

| w93
. QAR

Ref Expart JA VDE

no.| P38t NO.  H5i5aTT9200]36200|1#100]39200|19200| T EDAL[2-PEDAL
~120Vi~240V | ~240V{~120V{~240V{~240V

1 | M2001355BA0 O \ O
2 | M2002355BA0 ) 1 @)
3 | M2001355CA0 o) O
4 | M2002355CA0 O O
5 |M2001355EA0 o |- O
& | M200235SEAO O o)
7 | M20C1355FA0 O O
8 |M2002355FA0 : O o)
9 | M2001355GA0 ' o] o
10 | M2002355GA0 0 e)
11 | M2001355HA0 | O | O
12 | M2002355HA0 | O | O




2. PSC BOX COMPUNENITS {1) |




WIS TTRVRET JEPR v

et ik

10 %08 M8601-351-EAA__CTL. BASE EA ASH.

REF.NO KOTE PART NO. - DESCRIPTION [ | Qty
1 #01  M3001-355-BA0  TOP COVER ASH.,.B 997°%2 BY3 1
2 #02  M3001-355-CA0  TOP COVER ASH., C 99772 Ch3 1
3 #03  M3001-355-DA0  TOP COVER ASM., D 9377% D3 1
4 #04  M3001-355-EA0  TOP COVER ASM., E 9977 % EJ3 1
}) 105  M3001-355-FAO___ TOP COVER ASM.. F 9977% Ehs 1
6 M3001-351-000  BOX TOP COVER -.= . 3729299773 (N
7 #06  M8502-351-BA0  TRANSFORMER ASH., B FOUFTY b3VaBY3 (N
8 #07  M8502-351-CA0  TRANSFORMER ASM., C FTUETY F3uaCh3 (D
9 #03  H8502-351-DA0 - TRANSFORMER ASH., D FTUETY MG (D

(1
N

11 #03 - HM8601-351-FEAB . CTL. BASE EB ASH CTL 3n™VEBY:
12 #09 H8602-351-AAA DRV. BASE ASH., DRV.¥A™Y AAD: (D
13 #03 H8G02-351-AAB DRV. BASE ASH.. AB DRV.¥A™Y ABY3 (1)
14 #10 H8602-351-~AAC DRV. BASE ASH., AC DRV.3A™Y ACH3 (1)
15 EA-9500B01-Q0 CABLE BAND YIEYATYRT (1)
16 ¥3001-355-000 HOUNTING PLATE A 2792 YHET A (1)
17 H3002-355-000 HOUNTING PLATE B 2922 YT B (1)
18 H8802-351-000 TRANSISTOR SARCON FIVIT 2R -2V (1)
19 HX-0015000-~0H CABLE CLIP =778 9y97° (1)
20 SL-4041091-SE SCREW M4 VM VAL P (4)
21 SL-4041091-SE SCREW M4 LA REVES S (8)
22 SL-4041681-SF SCREV H4 L=16 AT 239" tLz M4 L=16 (2)
23 SL-4051485-SE BASE PLATE SETSCREV L M VES Ve (4)
24 H8801-351-000 TRANSISTOR SUPPORT F5UYT 2395 -4 {2)
25 ¥09 K3301-351-A00 _ CONNECTOR FITTING PLATE A 272 FIYEATY A 1
26 ¥10 M3802-351-000 TERMHINAL BASE FITTING PLATE RUIRTAMNYT 4R 1
27 #¥10 H3803-351-000 TERMINAL BASE COVER RuIRT AT - 1
28 #01 HK-0490500-3A TERMINAL BASE 3P EVIE N 1
29 #04 HK-0490500-40 TERMINAL BASE 4P EVPL 1
30 #10 SL-4030881-SF SCREW _M3_X 8 IATI%YT kA M3 1.=8 2
31 #11 SL-4041091-SE SCREV M4 L B ET 1
32 ¥10 SL-4041091-SE SCREV M4 LA VEE 2
33 SL-4041091-SE SCREV M4 PUATEYRRYT 3
34 #10 SL-4041231-SF SCREW M4X0.7 L=12 OFATEYT H4X0.7 L=12 taz 2
35 SL-4051485-SE___ BASE PLATE SETSCREW | s 939339 4
. 36 VT-0430001-0F TOOTEHD VASHER A4 AR T2 A4 3
37 #03 H3801-351-000 CONNECTOR FITTING PLATE et LENUVE R |

Note ( iE3C )#O01....FOR

JA: 100V ~ 120V 1 ¢

, 3¢

, 3¢

,200V ~ 240V 1 ¢ ,

, 200V ~ 240V 3 ¢

,200V ~ 240V 3 ¢

#02....FOR EXPORT: 200V ~ 240V 1 ¢
#03....FOR VDE 200V ~ 240V 1 ¢
#04....FOR JA: 200V ~ 240V 3 ¢
#05....FOR EXPORT: 100V ~ 120V 1 ¢i
#06....FOR EXPORT AND JA: 100V ~ 120V 1 ¢
#07....FOR EXPORT: 200V ~ 240V 1 ¢
FOR JA: 200V ~ 240V 3 ¢
#08....FOR EXPORT: 100V ~ 120V 1 ¢
FOR JA: 100V ~ 120V 1 ¢ )
#09....FOR EXPORT: 100V ~ 120V 1 ¢:
#10....FOR JA: 100V ~ 120V 1 ¢ )
#11....FOR EXPORT: 100V ~ 120V 1 ¢

FORLVDE: 200V ~ 240V 1 ¢

,200V ~ 240V 1 ¢ ,

3¢
3¢
34




3. PSC BOX COMPONENTS (2)!=




REF.NO HOTE PART NO. DESCRIPTION t v 12 A Qo
1 M3201-351-000-A BOTTOM COVER AT RAIAT- i
2 H3401-351-000  FRONT COVER TFUYFIAT - 1
3 #01  M3403-351-000  FUSE HOLDER A ba-2"5437 A 1
4 #02 = M3404-351-000  FUSE HOLDER B La-2"4h4%2" B 1
5 #02  HF-0078016-P9 FUSE 2 1.
6 #02  HF-0078050-S0  FUSE -~ ta-2" 1
7 #01  HF-0079016-P0  FUSE t2-2" 1
8 403 - HF-0079030-P0 . FUSE t2-2" 1
g #01  HF-0079050-S0  FUSE ta-2" 1

10 404 HF-0080012-00  FUSE ka-2" 1
11 405  HF-0081020-00  FUSE -2 1
12 #06  M4001-355-AA0  1-PEDAL ASH. 14°8%4 73 1
13 #07  HM4001-355-BA0  2-PEDAL ASH. 2A°%74 B3 1
14 H4001-355-000  SVITCH FITTING BASE 247§ MIYFET4 (1)
15 #0G__ M4002-355-000 LEVER {9 FUA" - 1)
16 #07  H4002-355-000 LEVER - 2475 UAT - (2
17 44003-355-000" PEDAL .COVER A°ETh AR (1)
18 #06  G5139-171-000  LEVER SPRING LAT-A"% (1
19 #07  B2545-280-000  TEHSION SPRING FT-UAT= EINYRTR (1)
20 #07 135-21307 PRESSURE SPRING 2491 A% 0
21 #06  137-37507 SUSPENSION SCREV M ¥hY (1)
22 #07  137-37507 SUSPENSION SCREW NS L) (2)
23 #06  MAT-02110000 SVITCH PUSHING PLATE A{7$ 1942 (2)
24 #06  WP-0430800-SC  VASHER LI$THTZ 2372 H4 (2)
25 HOG  SM-4040501-SH  SCREV H4X0.7 £=5 FAT2ED” M4X0.7 1=5 (2}
26 #07  MAT-02110000 SWITCH PUSHING PLATE 47§ 942 (2)
27 #07 = WP-0430800-SC  VASHER LT RT: 237394 M4 (2)
28 #07  SHM-4040501-SN  SCREV M4X0.7 L=5 FAT23YT M4X0.7 L=5 (2)
29 #06  HMAT-80116300 STOPPER Aban° (2)
30 406 ____WP-0450801-SD  WASHER 4.5X10.0X0.38 L3837 % 4.5X10X0.8 (2)
31 #07  HMAT-80116S00 STOPPER Rbon° (4)
32 #07  WP-0450801-SD  VASHER 4.5X10.0X0.8 L73737 2 4.5X10X0.8 (4)
33 #06  SD-0800321-TH  HINGE SCREW vyt (1)
34 #07  SD-0800321-TH  HINGE SCREV 2 vEyT (2)
35 806 B3234-271-000 _ COLLAR IN°-% (1
36 #07  B8234-271-000 COLLAR A -4 (2)
37 SL-4042681-SE  SCREV thr FATEIT (2)
38 SL-4031691-SC.  SCREW M3X0.5 L=16 FAT23Y" HM3X0.5 L=16 (4)
38 B1155-771-000  CUSHION YNPEN (4)
40 HX-0012300-0C CABLE CLIP =7 M47° (1)
41 SL-4040881~-SF  SCREV H4 L-=8 tAT232T tAz H4 L=8 (1)
42 #06  M8511-355-AA0  1-PEDAL CORD ASH. 1A°2742-F" 53 (1)
43 #07  M8511-355-BA0  2-PEDAL CORD ASM. 2A°%27A2-FT Jy (1)
44 SL-4041081-SF  SCREV M4 L=10 FAT23YT tAX M4 L=10 (3)
45 #08  M8519-351-BAQ FG, CORD B ASM FG 2-F"BY3 1
46 #08  M8604-351-BAB  POVER SOURCE BOARD BB ASH. FTUSTUANTY BBYR 1
47 #10  M8605-351-CAB  POWER SOURCE BOARD CB ASM. FOUYTVEATY CBY3 1
48 #11  M8604-351-EAB  POVER SOURCE BOARD EB ASH. FTUYTVENTY EBYR 1
49 #12  M8605-351-FAB  POVER SOURCE BOARD FB ASM. FTUrTUEATY FBYR 1
50 402 _ M8605-351-GAB  POWER SOURCE BOARD GB ASH. FoUETYENTY GBYS 1
51 #13  M8605-351-HAB  POWER SOURCE BOARD HB ASM. FTUYTVENTY HBYR 1
52 H8524-351-AA0  INPUT CHANGING CORD ASH., A Fiv222993% )Hra-FoAYR (1)
53 EA-9500B01-00  CABLE BAND YIEYAT YR 1
54 SL-4044091-SE  SCREV M4 L=40 $URTEVERYT 4
59 SY-4030801-SS  TAPPING SCREW 279% P vRy” 2
56 SL-4041081-SF  SCREV M4 L=10 FAT22YT LAA M4 L=10 6

NGig e t-d

Note ( iEZ2 )#0l....FOR EXPORT: OOV ~ 120V 1 ¢ ,200V ~ 240V 1 ¢ , 3 ¢

FOR JA: 100V ~ 120V 1 ¢ ,200V ~ 240V 3 ¢

402....FOR VDE: 200V ~ 240V 1 ¢

#03....FOR EXPORT AHD JA: 100V ~ 120V 1 ¢

#04....FOR EXPORT AND JA: 200V ~ 240V 3 ¢

#05....FOR EXPORT: 100V ~ 120V 1 ¢ ,200V ~ 240V 1 ¢
FOR JA: 100V ~ 120V 1 ¢

#06....FOR 1-PEDAL TYPE

#07....FOR 2-PEDAL TYPE

#08....FOR JA: 100V ~ 120V 1 ¢ ,200V ~ 240V 3 ¢

509....FOR EXPORT: 200V ~ 240V 3 ¢

#10....FOR EXPORT: 200V ~ 240V 1 ¢

#11....FOR JA: 200V ~ 240V 3 ¢

#12....FOR JA: 100V ~ 120V 1 ¢

K13....FOR EXPORT: 100V ~ 120V 1 ¢



4. FRONT COVER COMPONENTS:
SRRt - ?‘23
| ~
1 \ ~
1y N]
:l A ]
l: 1
N 22
Pl t1 ! I
L7 11} F
- 1 ! X
e tr ! N
'l s ¥ 1
1 1! i
1 ' : 1
: : 1 /
L (1 i
! b :
: f i 1
k N ) 1
- i
] ! i :
gl . f i 4
1t ] L
! ]
Pt I
Pt i
i ! 1
! i 4
! 1 1
P 1 t
4
BT |
oL !
P !
REF.NO NOTE PART NO. DESCRIPTION - k VY x { Qty
1 #03 M3401-355-BA0 CONNECTOR PANEL B ASH. J3930° 24 BY3 1
2 #02 M3401-355-CA0 CONNECTOR PANEL C ASM. axY3n° 24 CH 1
3 #05 M3401-355-EAQ CONNECTOR PANEL E ASH. 27738° 24 EX3 1
4 #04 UM3401-355-FA0 CONNECTOR PANEL F ASM. RELEVNET N 1
__h_ #06  M3401-355-GAQ  CONNECTQR PAMEL G_ASM. I IN° 24 _GY3 1
6 #01 H3401-355-11A0 CONNECTOR PANEL 1l ASM. 29 EN° 26 HY3 1
7 H3401-355-000 CONNECTOE PANEL LK a#732-A° %4 LK (1)
8 #06 TA-1680605-R0 PLUG . FAtY (3}
9 #09 TA-1680605-R0  PLUG , FALY (1)
10 - HX-0038200-00  CABLE CLAMP UHEYN® -9 (8]
11 NP-2105800-00 PUSH NUT 799139} (1
12 #08 M3601-355-AA0 INDICATOR ASM., A . EYTEYT 4% AV’ 1
13 #006 M3601-355-BA0 INDICATOR ASM., B L9977 4% BY3 1
14 #08 M8607-351-AAA SV. BASE ASH.. AA  SYLIATY AAYR (1}
15 #06  M80607-351-AAB  SW, BASE_ASH.. AB SW_Sn"y ABY3 (1
16 #3603-351-000 SYITCH KEY TOP A{7f¥-F9)° (4}
17 HA-0036400-10 SYITCH ) Z4{7¥ (1)
18 H8503-351-AA0 LCD. UNIT ASH., A LCD 2%k A%3 (1)
19 M3601-355-000 SYITCH PANEL LK 247807 374 LK ) (n
20 SV¥-4030801-SS_ TAPPING_SCREW DAL SV VL P (6)
21 #O7 U8525-351-AA0 LAMP FUSE HOLDER ASM., A 3V7°  k2-2T AT AR 1
22 S1L.-4042081-SF SCREV M4 1.=20 FATEYT bz M4 L=20 2
23 SL-4031081-SF  SCREV M3 L=10 PAT2EYT thd M3 L=10 2

Note ( {E&E )®01...FOR EXPORT 100V ~ 1¢
#02...FOR EXPORT 200V ~ 1¢
#03...FOR EXPORT 200V ~ 240V 3 ¢
#04...FOR JA 100V ~ 1¢
#05...FOR JA 200V ~ 34
#06...FOR VDE 200V ~ ¢
; #07...COMMON USE PART #01 ~ #03
E #08...COMMON USE PART #01 ~ #05
3 #09...COMMON USE PART #01,102,104




5. CP-10 PANEL COMPGNENITS

o m m m e e e e e e = e = e e = = q

REF.NO NOTE PART NO. DESCRIPTION E oy 2 A Qty
1 M2501-380-0A0 CP-10 PANEL ASM. CP-10A° 3493 1
2 M8601-380-AA0  OPR. BASE A ASM. OPR¥A™Y AW3 (1)
3 SV-4030801-SS  TAPPING SCREV $9% YL vay” (2)
4 M1001-380-000 CONTROL BOX & JHBET9H2 A (1)
5 SK-3412000-SC  Y¥0OD SCREY D=4.1 1.=20 MEIFYT D=4.1 1=20 2
6 WP-0531000-SC  VASHER M5 EI5THTF 237934 M5 2
7 MAG-11532000 CORD STAPLE a-F 2597°H 3




JUKI CORPORATION

1993, 9 Printed in Japan, (tn)



